SOUTH ORANGE COUNTY WASTEWATER AUTHORITY
SAN JUAN CREEK OCEAN OUTFALL

ORDER NO. R9-2006-0054

NPDES NO. CA0107417

ATTACHMENT F — FACT SHEET

Table of Contents

. Permit INnformation ... F-3
[ FacCility DeSCHPLION. ...ttt e e e e e e e e e e e e e e e e e e e annes F-4
A. Description of Wastewater and Biosolids Treatment or Controls....................... F-4
B. Discharge Points and Receiving Waters ... F-8
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data...F-9
D. ComplianCe SUMMANY .....coiiiiieieiee ettt e e e e e F-11
E. Plann@d ChangesS......cooii oottt e e e e e eeeaeeeeas F-13
[ll.  Applicable Plans, Policies, and Regulations...............ccoooiiiiiiiiiiiiiieeeeeeee F-13
A, Legal AUINOMLIES. ... F-13
B. California Environmental Quality Act (CEQA)......covviiiiiiiiiieeee e F-13
C. State and Federal Regulations, Policies, and Plans...........cccooeeeeieieiiieeeeeenn. F-13
D. Impaired Water Bodies on CWA 303(d) List....ccceeriiiiiiiiiiiiiieii e, F-16
E. Other Plans, Policies, or Regulations ..............eeuuueiiiiiieiiiiiiieiiieiieeeeenvenenannnenns F-16
IV. Rationale for Effluent Limitations and Discharge Specifications............ccccccceeiiirinnnns F-17
A. Discharge Prohibitions .........ooooiiiiiiiiii F-17
B. Technology-Based Effluent Limitations ..........c.ueeeieiiiiiiiiii e, F-17
C. Water Quality-Based Effluent Limitations (WQBELS)........ccccvvieeeeeiiiiiinnee. F-19
D. Final Effluent Limitations ............eueieiiiiiiiiiiiiiiiiiiiiiiiiiiiieiieeeeeeeeeeeeeeeeeeeeenennennnnes F-28
E. Performance GOalS .......ccooiiiiiiiiiiiee e F-30
F. Antidegradation ... F-37
V. Rationale for Receiving Water Limitations. .........ccoooi F-39
VI. Rationale For Monitoring and Reporting Requirements ..........ccccooiiiiiiiiiiie e, F-39
A, Influent MONItONING ..o F-40
B. Effluent MONITOMNG ....eeeiiiiieiee e F-40
C. Whole Effluent Toxicity Testing Requirements.........cccccevvviiiiiiiiieinee e F-41
D. Receiving Water MONITONNG ......ceeiiiiiiiiieieee e F-41
E. Other Monitoring ReqQUIrEMENtES ........cooiiiiiiiiiiee e F-43
VII. Rationale fOr ProVISIONS .........uu s F-45
A. Standard ProViSioNS ...........eeeeeiiiiiiiiiieiiiee e e F-45
B. Special ProVISIONS .......eeiiiiiiiiie e F-45
VI PUDBIC PartiCiPation ... ... s F-49
A. Notification of Interested PartieS...........ooeevviviiiiiiiiiiiiiiiiiiieeeeeeeeeeeeee e F-49
B. Written COmMMENTS.....eeiiiiiiei e F-49
C. PUDIC HEAIMNG ..o F-49
D. Waste Discharge Requirements Petitions............uevvvviiiiiiiiiiiiiiiiiiiieeeeeeeeeeeee F-50
E. Information and COPYiNg .........eeeieiiiiiiiiiiieeiee e F-50
F. Register of Interested Persons ...........uuviiiiiiiiiiiiiiiiiiieieeeeeeeeieeeeeeeeee e F-50
G. Additional Information ... F-50

Attachment F — Fact Sheet F-1



SOUTH ORANGE COUNTY WASTEWATER AUTHORITY
SAN JUAN CREEK OCEAN OUTFALL

ORDER NO. R9-2006-0054

NPDES NO. CA0107417

Table 1.
Table 2.
Table 3.

Table 4.
Table 5.
Table 6.
Table 7.
Table 8.
Table 9.

List of Tables

Facility INfOrmation...........cooo e
Dry-Weather Nuisance Flows Diverted to the SOCWA J.B. Latham RTP ...........
Effluent Flows for Municipal Wastewater Treatment Plants Contributing

to the Ocean OUIfall............eiiiiiiiiieieeeee e eeesasaeessssnssassssssnnnne
Discharges through the San Juan Creek Ocean Outfall ...............ccccvvveeveriiinnnnnnes
Historic Effluent Limitations and Monitoring Data ................eeeeviiiiiiiiiiiiiiiiiiiiiinens
Toxic Pollutant Monitoring Requirements in Order No. 2000-13...........ccccceeeeeeen.
Basin Plan Beneficial Uses of the Pacific Ocean........cccccevviiiiiiieiiiieiieieie,
Ocean Plan Beneficial Uses of the Pacific Ocean .........cccooeeeeeeeeeiieeeeeieeeeeeeeeee,
Summary of Technology-Based Effluent Limitations for Secondary

Treatment Facilities Established by USEPA at 40 CFR 133.102 ......cccooiiiiiiiinnen.

Table 10.

Summary of Technology-Based Effluent Limitations for POTWs

Established by the Ocean Plan............cooii e

Table 11.
Table 12.
Table 13.

Table 14.

Table 15.
Table 16.

Table 17.
Table 18.
Table 19.
Table 20.
Table 21.

Pollutants Having Background Concentrations...........cooeeeveiiiiiieee e,
TCDD Equivalents Ocean Plan ObjJectiVes..........ccuiiiiiiiiiieeeeeeeen
New Toxic Pollutants and Corresponding Performance Goals Based on the
2005 California Ocean Plan........ccooo i
Toxic Pollutant Effluent Limitations or Performance Goals

Based on the 2005 California Ocean Plan.........ccooooeoiieeiiiiiiiiieececeeeeeeeeeeeeeeeeeeen
Selected Radioactivity Effluent Limitations ...........occociiiiiiiiiei e
Effluent Limitations based on Secondary Treatment Standards and Table A

of the 2005 California Ocean Plan ...,
Effluent Limitations based on 2005 California Ocean Plan............ccccccvevvvvvvnnnnnee
Performance Goals Based on the 2005 California Ocean Plan.............cccccee.....
Influent Monitoring ReqUIremMeNnts ........oooo e
Sediment Monitoring ReqUIremMents............coovviiiiiiiiiiiiieeee e
Infauna Monitoring ReqUIreMEeNntS.........ooi i

Attachment F — Fact Sheet

F-2



SOUTH ORANGE COUNTY WASTEWATER AUTHORITY
SAN JUAN CREEK OCEAN OUTFALL

ORDER NO. R9-2006-0054

NPDES NO. CA0107417

Attachment F — Fact Sheet

As described in Section |l of this Order, this Fact Sheet includes the legal requirements and
technical rationale that serve as the basis for the requirements of this Order.

PERMIT INFORMATION
The following table summarizes administrative information related to the Facility.

Table 1. Facility Information

WDID 9 000000175
Discharger South Orange County Wastewater Authority
Name of Facility San Juan Creek Ocean Outfall
Facility Address Pacific Ocean off Dana Point
Facility Contact, Title and Tom Rosales, General Manager
Phone (949) 234-5421
::;hgl:';;?tge;:g;z to Sign Tom Rosales, General Manager
34156 Del Obispo Street
Mailing Address Dana Point, CA 92629
Orange County
34156 Del Obispo Street
Billing Address Dana Point, CA 92629
Orange County
Type of Facility Municipal POTW
Major or Minor Facility Major
Threat to Water Quality 1
Complexity A
Pretreatment Program Yes
Reclamation Requirements Producer and Distributor (regulated under separate WDRSs)
Facility Permitted Flow 36.385 million gallons per day (MGD)
Facility Design Flow Ocean outfall: 24 MGD (gravity flow) and 107 MGD (pumped flow)
Watershed Pacific Ocean
Receiving Water Pacific Ocean
Receiving Water Type Ocean

A. The South Orange County Wastewater Authority (SOCWA) (hereinafter Discharger) is a

joint powers authority formed to reduce duplication and provide operational efficiency

through consolidation. SOCWA is the legal successor to the Aliso Water Management
Agency, the South East Regional Reclamation Authority, and the South Orange County
Reclamation Authority. SOCWA is comprised of 10 member agencies including the City
of Laguna Beach, the City of San Clemente, the City of San Juan Capistrano, El Toro
Water District, Emerald Bay Service District, Irvine Ranch Water District, Moulton Niguel
Water District (MNWD), Santa Margarita Water District (SMWD), South Coast Water
District and Trabuco Canyon Water District.

Attachment F — Fact Sheet F-3



SOUTH ORANGE COUNTY WASTEWATER AUTHORITY
SAN JUAN CREEK OCEAN OUTFALL

ORDER NO. R9-2006-0054

NPDES NO. CA0107417

B. SOCWA operates the San Juan Creek Ocean Outfall (Ocean Qutfall), which receives
treated effluent from the following municipal wastewater treatment plants; the SOCWA
Jay B. Latham Regional Treatment Plant (RTP), the SMWD Chiquita Water
Reclamation Plant (WRP), the MNWD 3A Reclamation Plant (RP), and the City of San
Clemente RP. In addition, a number of dry-weather nuisance discharges from a
number of sources and brine discharges from the City of San Juan Capistrano and the
South Coast Water District are also routed to the Ocean Outfall.

C. The Discharger discharges effluent from a variety of sources through the Ocean Outfall
to the Pacific Ocean, a water of the United States, and is currently regulated by Order
No. 2000-13, which was adopted on February 9, 2000 and expired on February 9, 2005.

In accordance with 40 CFR 122.6, the terms of the existing Order automatically
continued in effect after the permit expiration date.

D. The Discharger filed a Report of Waste Discharge (RoWD) and submitted an application
for renewal of its Waste Discharge Requirements (WDRs) and National Pollutant
Discharge Elimination System (NPDES) permit on August 10, 2004. On June 27, 2005,
the Discharger submitted an application for amendment of Order No. 2000-13 to allow
discharges from an urban runoff treatment process in the City of San Clemente.
Comments and a request for additional information related to the request for
amendment of the Order were provided to the Discharger on August 8, 2005, and the
Discharger submitted a response to the Regional Water Board on August 23, 2005. On
December 6, 2005, the Discharger met with the Regional Water Board staff to discuss
several issues related to reissuance of Order No. 2000-13. As a result of this meeting,
the Discharger submitted additional information on January 9, 2006.

Il. FACILITY DESCRIPTION
A. Description of Wastewater and Biosolids Treatment or Controls

Order No. 2000-13 (NPDES Permit No. CA0107417) establishes discharge prohibitions,
limitations, and conditions to regulate discharges of effluent from the Ocean Outfall
consisting of treated municipal wastewater, a number of untreated dry-weather
nuisance flows, and waste brine to the Pacific Ocean. Order No. 2000-13 expired on
February 9, 2005 and has been administratively extended until the adoption of this
Order.

The Ocean Outfall receives discharges from facilities that provide wastewater treatment
services to the following municipalities and areas: the City of San Juan Capistrano
(population 33,826), the City of Mission Viejo (population 93,102), the City of San
Clemente (population 49,936), the City of Rancho Santa Margarita (population 47,214),
Capistrano Beach (population 11,500), and the City of Dana Point (population 18,000).
All of these areas are serviced by separate sanitary sewers.

Attachment F — Fact Sheet F-4



SOUTH ORANGE COUNTY WASTEWATER AUTHORITY

SAN JUAN CREEK OCEAN OUTFALL
ORDER NO. R9-2006-0054
NPDES NO. CA0107417

The SOCWA J.B. Latham RTP, located at 34156 Del Obispo Street in the City of Dana
Point, adjacent to San Juan Creek, is a conventional activated sludge treatment facility.
Wastewater treatment unit operations and processes are screening, grit removal,
primary clarification and secondary treatment using an activated sludge process
consisting of aeration and clarification. The liquid handling portion of the plant is
normally operated as two separate plants, referred to as the 9 MGD side and the 4
MGD side. The plant has chlorination facilities which are not being used at this time.
Waste sludge is anaerobically digested and then dewatered using centrifuges.
Dewatered biosolids are hauled to a sanitary landfill for disposal. It should be noted that
the SOCWA Jay B. Latham RTP also receives for treatment raw municipal wastewater
from the SMWD Oso Creek WRP when this treatment facility is off-line. All effluent from
the SOCWA Jay B. Latham RTP is discharged to the Pacific Ocean through the Ocean
Outfall. The plant’s design treatment capacity is 13.0 MGD.

The SOCWA Jay B. Latham RTP also receives nuisance flows from a variety of projects
designed to keep dry-weather low-volume stormwater flows in specific storm drains
from crossing the beaches to the ocean by diverting the untreated flows to the
headworks of the SOCWA Jay B. Latham RTP. The table below summarizes the
sources of these untreated dry weather nuisance flows to the SOCWA J.B. Latham
RTP.

Table 2. Dry-Weather Nuisance Flows Diverted to the SOCWA J.B. Latham RTP

L - Average Flow | Flow Limit'
SOCWA Member Agenc Diversion Facilit
geney Y (gpd) (gpd)

City of San Juan . . . .
Capistrano Alipaz Diversion Facility 38,900 72,000
City of San Clemente . . - 2
(CSC) City Multiple Facilities NA NA

Multiple Facilities (including, Beach

St., Beach Road, and Camino De 8,500 80,000

Estrella)

North Creek Diversion Facility 26,500 72,000
South Coast Water District |0 piso4 Diversion Facilities 15,000 72,000

Salt Creek NA 10,000

Headlands NA 10,000
Total >88,900 >244,000

" These are flow limitations placed on these discharges by SOCWA.

% The flow limit for these diversions is that they cannot exceed the remaining flow capacity of their
treatment plant which is approximately 1.5 — 2 MGD.

NA — Not available

The SMWD Chiquita WRP, located at 28793 Ortego Highway in the city of San Juan
Capistrano, is a high-rate trickling filter treatment facility. Wastewater treatment unit
operations and processes are screening, grit removal, primary clarification and

secondary treatment using a combination of high-rate trickling filtration, recirculation,

Attachment F — Fact Sheet F-5



SOUTH ORANGE COUNTY WASTEWATER AUTHORITY
SAN JUAN CREEK OCEAN OUTFALL

ORDER NO. R9-2006-0054

NPDES NO. CA0107417

solids contact, and secondary clarification. The plant has chlorination facilities which
are not being used at this time. Primary and secondary sludges are mixed, thickened,
digested, dewatered, and transported either to a privately owned and operated
composting facility in Riverside County or to a sanitary landfill for disposal. SMWD
constructed advanced wastewater treatment facilities at the SMWD Chiquita WRP to
provide recycled water for irrigation. Effluent not sent to the advanced treatment
facilities for recycled water is discharged to the Ocean Outfall via the SMWD Chiquita
Land Outfall. The plant’s design treatment capacity is 9.0 MGD.

The MNWD 3A RP, located at 26801 Camino Capistrano, Mission Viejo, adjacent to
Oso Creek, is a conventional activated sludge treatment facility. Wastewater treatment
unit operations and processes are screening, aerated grit removal, primary
sedimentation, aeration and secondary treatment using an activated sludge process
consisting of aeration and clarification. Waste activated sludge is thickened by air
flotation, pumped to an anaerobic digester for stabilization and subsequently dewatered
using centrifuges. Dewatered sludge is either hauled to a sanitary landfill or to a
privately owned and operated composting facility. This plant has chlorinating facilities,
but only effluent intended to be used for irrigation is chlorinated. Secondary effluent is
either directed to an on-site advanced water reclamation facility for further treatment or
is discharged through the Ocean Outfall via the San Juan Basin Authority Bypass,
jointly owned by MNWD and SMWD, which connects to the SMWD Chiquita Land
Outfall. The design capacity for treatment is 6.0 MGD.

The SMWD Oso Creek WRP, located at 27204 East La Paz Road, Mission Viejo,
adjacent to Oso Creek, is an activated biofilter process treatment facility. Wastewater
treatment unit operations and processes at the SMWD Oso Creek WRP are
microscreening and secondary treatment using a combination of biofilters and
clarification. This plant has chlorination facilities, but only effluent intended to be used
for irrigation is chlorinated. Waste solids and filter backwash is returned to the Oso
Trabuco Interceptor Sewer. Secondary effluent is directed to an onsite advanced water
reclamation facility for further treatment and pumped to the Upper Oso Reservoir.
There is no connection from the Oso Creek WRP to the Ocean Outfall. In situations
when the plant is off-line, the raw wastewater flows to the SOCWA Jay B. Latham RTP,
where it is treated and then discharged through the Ocean Outfall. The design capacity
for treatment is 3.0 MGD.

The City of San Clemente RP, located at 380 Avenida Pico, San Clemente, is a
conventional activated sludge treatment facility. Wastewater treatment and unit
operations and processes are screening, grit removal, primary clarification and
secondary treatment using an activated sludge process consisting of aeration and